
Initial Environmental Examination 
 

 

 

Document Stage: Final 
Project Number: 48434-003 
February 2019 

 

 

 

 

IND:  Visakhapatnam Chennai lndustrial Corridor 
Development Program – Naidupeta Economic Zone 
Subproject – Providing Bulk Water Facility and 
Summer Storage in Naidupeta Industrial Cluster 

 

 

Package No:  VCICDP/APIIC/04  

 

 

 

 

 

 

 

Prepared by Andhra Pradesh Industrial lnfrastructure Corporation Limited, Government of 
Andhra Pradesh for the Asian Development Bank.  
  
This final initial environmental examination is a document of the borrower. The views 
expressed herein do not necessarily represent those of ADB's Board of Directors, 
Management, or staff, and may be preliminary in nature. Your attention is directed to the 
[...]
The raw water characteristics of KP canal are given below (source EIA Report of IP Attivaram 

prepared by Hubert Envirocare systems private limited in April 2016). 

S. 
No. 

Parameter (s) Raw Water from 
Canal 

Desirable 
Standards 

1 pH 8.27 6.5-8.5 

2 Turbidity 7 5 max 

3 Total Hardness(TH),as CaCo3 mg/l 125 <125 

4 Chemical Oxygen Demand mg/l - - 

5 Bio-chemical Oxygen Demand, (3d,270c)mg/l Nil NIL 

6 Fluorides as F-, mg/l 0.027 <0.027 

7 Total Coliform, MPN/100ml NIL NIL 

8 Fecal coliform , MPN/100ml NIL NIL 



3-21 
 

All the parameters for water samples are within the limits specified of Class B, Outdoor bathing 

(organized), as per Guidelines for Water Quality Management – CPCB 2008. 

3.1.1 Hydrological Aspects1 

Telugu Ganga Project is an interstate project commenced in 1983 to meet the irrigation needs 

in Kurnool, Cuddapah, and Chittoor Districts of Andhra Pradesh as well as the drinking water 

needs of Chennai City (15 TMC). The project is conceptualised to utilise the flood flows from 

Krishna River and Pennar River The total irrigation command area under the project is 5.75 

lakh acres. The three Krishna basin states, Maharashtra, Karnataka including Andhra Pradesh 

have contributed 5 TMC each to meet the drinking water needs of Chennai City.  

A Schematic Representation of the project is given below. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

As stated above, the water for the Naidupeta cluster will be drawn from the Kandaleru – Poondi 
canal which is originating from the Kandaleru Reservoir. The hydrological  details of Kandaleru 
Reservoir are given for reference. The Kandaleru – Poondi canal (KP Canal), also known as 
Satyasai Ganga Canal, starts at Head Regulator (R/S) of Kandaleru Reservoir and ends into 

                                                
1Source  of Information : Water Resources Department, Government of Andhra Pradesh and  
Technical Note prepared by Professor B S Thandaveswara 
 
 



3-22 
 

Poondi Reservoir in Tamilnadu State with 1 to 9 Branch Canals. This main canal is intended 
to carry 15.00 TMC drinking water to Chennai City and to Irrigate about 3.00 Lakh acres under 
1 to 9 Branch Canal taking off from this canal in SPSR Nellore and Chittoor Districts.  
 

Full Reservoir level(FRL)  278.89  
Capacity (TMC)  68.03  
Minimum Draw Down Level(MDDL)  209.98  
Capacity At MDDL  8.42  
Dead Storage Level(DSL)  196.86  
Dead Storage Level Capacity ( TMC) 4.73  

 

The total length of the canal is 152 km out of which 120 Km downstream of the Kandaleru 

reservoir till the state borders is meant for Agricultural and Drinking water purpose and 

thereafter the section in Tamil Nadu is only for drinking water purpose only. The discharge at 

the Kandaleru reservoir is 113.267 cu.m/ sec whereas the discharge at the zero point (state 

border is 28.32 cu.m/sec. The entire canal is lined with concrete and hence no seepage. 

The capacity of the reservoir during the last two years is given below. Perusal of the data it is 

evident that the dead storage level is noticed between July to October. 

 

In addition the status of water availability for the last two years from the Kandaleru reservoir is 

included as Annexure 3. Since the reservoir is dependent on the flood flows from Krishna River 

and Penna River, the water is available only in two spells each having duration of 4 months 

considering the storage levels in the reservoir. Therefore to ensure the year round availability 

of water to the users in the Naidupeta Cluster, a Summer Storage Tank of 75 days capacity is 

propose as part of the project.  

 

 

 



3-23 
 

3.1.2 Intake Works 

i. Intake Location 

The intake works are proposed near Utlapalli, 19 km west of Naidupeta Cluster. The location 

has been finalised in consultation with Department of irrigation. The Department of Irrigation 

provided the approval for drawing water from Telugu Ganga Canal near Utlapalli. (Ref 

Annexure 2) 

ii .Proposed structures at Intake location 

I&CAD officials shall be providing the off take structure at an identified location with an 

agreement between I&CAD and APIIC. Further, the raw water from canal through off take 

structure shall be taken care by APIIC. Accordingly, It is proposed to lay a gravity pipe of 

700mm Dia. DI Class K7 pipe, from off take structure to proposed new sump of 1000KL 

capacity (30min. retention time), there by the water is proposed to be pumped to proposed 

Summer Storage tank location as identified within the Naidupeta Cluster.  

3.1.3 Pumping Main 

Based on the water demand, it is proposed to have 700mm diameter DI Pipe pumping main. 

i. Pumping Main Alignment 

The pumping main is aligned along the Venkatagiri – Naidupeta Road. It is proposed to lay 

the line along the RoW of the Venkatagiri – Naidupeta Road. APIIC has submitted a request 

to the Roads and Buildings Department to according permission for using the RoW. Various 

valves such as sluice valve, drain valve, PRV, air valve, and thrust blocks will be provided 

based on the routing of the pipe alignment, elevations and based on analysis of L-section of 

pumping main. 

 



3-24 
 

 

ii.. Pipe Material  

The pipe material for the proposed pumping main is DI- Class K9. Material for pumping mains 

is chosen based on techno economic considerations such as hydraulic smoothness, strength, 

resistance to corrosion etc. As per the techno-economic analysis, it was observed that DI pipe 

is the best option for rising mains.  

3.1.4 Summer Storage Tank 

The water from the Telugu Ganga canal is available in two spells, i.e. 4 months in each spell. 

Therefore to meet the demand during the canal closure period, it is proposed to have a summer 

storage tank to ensure a continuous water supply during the canal closure period. APIIC has 

earmarked around 100 acres of land for developing the Summer Storage Tank. Since there 

are proposal by APIIC to promote the use of treated waste water and therefore the ultimate 

water demand will be 10 Mld. Keep the above objective in view, APIIC is proposing a 10 Mld 

Summer storage tank.  

Gross water demand    10 MLD 

Storage period required for SS Tank  75 Days 

Based on the site boundary the total area required is worked to be approximately 60 acres. 
The Layout of the SST is given below 



3-25 
 

 

The design criteria of the SST is given below 

 

Table 3-1: Summer Storage Tank Details 

 

S. No. Description Design Criteria 

1.  Type of SST Homogeneous Embankment type 

2.  Total demand To be designed for immediate water requirement 

to minimize the land as possible. 

3.  Storage period 75 days storage 

4.  TBL 47.5m 

5.  FRL 45.5m 

6.  Total height of bund 10.3m from TBL 



3-26 
 

7.  Evaporation losses in SST 

assumed 

33% of the total demand 

8.  Inner slope of embankment 1:2 

9.  Outer slope of embankment 1:25 

10.  Walkway width assumed on 

embankment 

4.5m 

11.  Type of pumps for lifting the 

water from SST  

Vertical turbine pumps 

12.  Width of approach bridge to 

Inlet pump house 

2m 

Stability analysis 

Stability analysis has been carried out by Slip circle method as this the most accurate method 

and also recommended by IS: 7894-1975. The analysis is appended in separate sheets. The 

stability for D/S is checked for steady seepage condition with water at FRL and U/S is checked 

for sudden draw down condition when there is rapid draw down on U/S side. Both the 

conditions are checked under earth quake also.  

Internal drainage system 

The earth dam is provided with 1000mm thick inclined sand filter and 1000mm thick Horizontal 

sand blanket to collect and to dissipate the pore water pressure in the embankment. 1000mm 

thick horizontal blanket & vertical sand filter is proposed for the hydraulic head is less than 

10m height 

Rock Toe 

This is provided on the D/S to collect seepage from horizontal blanket to the toe drain. The 

max height of rock toe is 20% of h, where h is the hydraulic head of the dam.  

Toe drain 

Toe Drains are proposed to collect water from the internal filers. 

Guard stones 

Guard stones on D/S are proposed at 3.00 m c/c interval for entire length of the dam 

Foundation seepage control 

The seepage through foundation is controlled by providing positive cut-off back filling with 

impervious soils. The actual method shall finalize after cut open of the foundations in 

consultation with Geologist. 

3.1.5 Water Treatment Plant 

The raw water shall be transported from Main canal near Utlapalli Village which at about 19km 

from the project area. A water treatment plant is proposed to meet the acceptable standards 

of potable water as prescribed by CPHEEO manual on “Water Supply and Treatment”. Further, 

it is also proposed to construct the WTP in two modules of 10MLD each considering the phase 

wise growth of Naidupeta Industrial Cluster. The raw water is fed to a stilling chamber and is 

subjected to cascade aeration. Alum is added in flash mixer chamber. The coagulated sludge 



3-27 
 

is separated from treated water in tube settler and flocculator. The filtered clear water is 

chlorinated before supplying to industries. 

Water treatment plant layout is shown in the figure below  

All units in meters. 

Figure 3-1: Water Treatment Plan Layout 

WTP Sludge Disposal mechanism  

The chemical added in the treatment is only alum. The alum and chlorine gas are stored in 

chemical room. The used chemical containers will be disposed to authorised vendors. No 

hazardous waste material is expected from the water treatment plant. The sources of sludge 

in WTP are precipitate removed from a sedimentation basin, settling tank, or clarifier and 

backwash water sludge. About 0.15 to 0.20% of sludge is envisaged from the Water Treatment 

Plant. The unit operations in sludge disposal are sludge conditioning, thickening, dewatering 

and ultimate disposal. The major concern in backwash/ sludge is presence of aluminum or iron 

salts with a mixture of organic and inorganic materials and hydroxide precipitates. For alum 

sludge having more than 25% of solids requires an effective land filling and alum sludge having 

less than 25% of solids can be directly used in crop land, marginal land, forests land etc. 

In view of the observations, the proposed WTP is envisaged that it generates only less than 

25 % solids in the WTP; hence, the same can be used for landfill applications. 



4-28 
 

The operation and maintenance of the WTP will be through a private agency selected through 

competitive bidding process. 

3.1.6 Transmission Main 

Transmission mains are proposed from the clear water pump house to the GLSR located in 

MPSEZ and Elevate Storage Reservoirs proposed in IP Naidupeta and IP Attivaram.  

The scope of work involves development of bulk water system from Telugu Ganga Canal 

project near Utlapalli to Naidupeta Cluster. It also includes construction of a summer storage 

tank. None of the project components does not fall under environmentally sensitive sites and 

can be considered as Category B project .Further no downstream users shall be affected as 

the allocation is made after considering the downstream requirements by Government of 

Andhra Pradesh.  

4 Description of Environment and Social Conditions 

4.1 Environmental 

The proposed Naidupeta Cluster comprises of the Naidupeta MPSEZ, IP-Naidupeta and IP-

Attivaram. Environmental Clearance (EC) is being applied individually for each component of 

the cluster. The process for obtaining Environmental clearance for MPSEZ, IP Naidupeta and 

IP Attivaram has been completed and Environmental clearance has been issued by Ministry 

of Environment and Forest (MoEF) .Public hearing / consultations have been carried out as a 

part of the Environmental Clearance. Consent for Establishment also obtained for MPSEZ 

Naidupeta, IP-Naidupeta and IP-Attivaram from APPCB. 

 

Statutory Clearances obtained 

 

*The above Environmental Clearances can be downloaded from 

http://www.apiic.in/Envirnoment+Clearance 

S.No Name of the 

Industrial Park 

Environmental Clearance Consent for Establishment 

1 MPSEZ Naidupeta F.No.21-61/2010-IA.III 

Dated: 26.02.2016 

Order No. 230 /APPCB/CFE/RO-

NLR/HO/2016 Dt.28.12.2016 

2 IP-Naidupeta F.No.21-140/2015-IA-111 

Dated:30.05.2017 

Order No. 235 /APPCB/CFE/RO-

NLR/HO/2017  

Dt: 06.09.2017 

3 IP-Attivaram F.No.21-93/2014-IA-III 

Dated: 09.03.2017 

Order No. 236 /AP 

PCB/CFE/RO-NLR/HO/2017 Dt: 

03.11.2017 



4-29 
 

4.2 Social 

The area identified for the proposed summer storage tank is coming within MPSEZ and the 

entire land is in possession of APIIC. The land is devoid of any settlements and as such there 

will be no Land Acquisition and Resettlement or Rehabilitation  

Further for constructing the intake works, government land (irrigation department) has been 

identified and APIIC has been given advance possession. Whereas the proposed pumping 

main from the Intake works to the summer storage tank will be laid in the available RoW of 

Venkatagiri – Naidupeta Stage highway.  

APIIC has submitted a request to Roads and Buildings department to according permission 

for laying the pipeline. A copy of the above communications is included under Annexure 4.The 

contractor has provided Bank Guarantee for restoration works on the ROW as desired by R&B 

department. 

4.3 Project Influence Area (PIA)/Project Study Area 

Nellore district is considered as the Project Influenced Area (PIA) District /General Study Area. 

As a primary requirement of the environmental and social screening process, the Core Study 

Area (CSA) will be intake works area, pumping main alignment and MPSEZ area  

4.3.1 District Profile2 

Nellore is the southernmost district of Andhra Pradesh bordering Tamil Nadu. It lies between 

13014’ and 15007’ N Latitudes and 70005’ and 80005’ E Longitudes. The district is bounded on 
the east by the Bay of Bengal, on the south by the Tamil Nadu state and partly the Chittoor 

district and on the west by Veligonda Hill range which separates it from Cuddapa District and 

on the north by Prakasam District. 

The eastern portions of the district are fairly fertile and prosperous. The western portion 

comprises wide stretches of wasteland containing lesser number of villages. The sandy coastal 

belt extends for 5 to 6 km interior from sea. There are numerous backwaters along the coast 

and the best known among them is the Pulicat Lake. Towards the extreme southeast is the 

island of Sriharikota, a rocket launching station of Indian Space Research Organisation, which 

is a low sandy track lying between Pulicat Lake and the sea. 

Agriculture is the main occupation in the district. About 70 percent of the work force is 

dependent upon agriculture either as a farmer or as agriculture labour. Nellore is also famous 

for quality rice and aquaculture. The district is called the “shrimp capital of India” due to its high 
production of cultured shrimp. 

4.3.2 Relief and Slope 

The district is generally flat with low elevation and is a part of the Carnatic plain. It generally 

rises from the Bay of Bengal to Veligonda hills which runs in northwest direction from south of 

Venkatagiri. The Mean Sea Level varies from 32 to 52 m. 

                                                
2District Planning Map Series for Nellore District prepared by the National Atlas and Thematic Mapping 
Organisation, Department of Science and Technology, Government of India, is referenced for preparing 
the sections of District Profile, Relief and Slope, Geological Profile, Hydrogeology, Soils and Land 
Use/Land Cover.  



4-30 
 

4.3.3 Geological Profile 

A major portion of the district is underlain by Dharwar Super Group. Peninsular Gneissic 

Complex and Older Metamorphic of Archaean Age consisting of granite gneisses, schists 

intruded by basic dykes and pegmatite reefs. The Baironkonda Quartzites, Cumbum shales of 